ID: DCT 13798 7:56 No.003 P.0O9

L

Model F3554-470

PART #338400 142195 Price $5 00




ID: OCT 13’798 ?:56 No.003 P.10

F3554.470 REPAIR PARTS
M——-———“_-—-—-—_.-T

FRONT STEERING PG
(FRONT AXLE ASSY)

UOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
@ ol service/replacement parts othar than original ITEMS ARE INTERCHANGEABLE
wmpmsm pants may void your warranty. WITH OPPOSITE SIDE 335395 A




ID: acT 13'98 ?i57 No.0OO3 P.11

F3554-470 CHASSIS & HOOD ASSEMBLY

KEY# PART# DESCRIPTION QTy
1 331173-860 FRAME, MAIN, SF, RIDER ........ e
2 331834 FOOT PAD. RH. 8F. FULL WIDTM ... e
3 331835 FOOT PAD, LH, SF, FULL WIDTH ...
& 313001-853 BRACKET, GRILLE SUPPORAT, LH . :
6 313002-853 BRAGKET. GRILLE. RH ...c.ovveiiiiicii
7 56362.853 BRACKET, SUPPORT, FRONT AXLE.SF ... .. . ...
8 328154 SCREW. SM6-18 X 1OWDFLLK ... . )
9 55273 NUT, 81818 WOFLLKLRG WHIZ ... ... &
10 312808.853 SHIELD, HEAT. 11812HP, B&S & TEC. SF . . 1
1A 180020 SCREW, 1/4-20 X .76 HHC | . 2
12 311245 WASHER, FLAT 250 X .75 X INSULATE . 2
13 1502 NUTY, 1/4-20 REGHEXCTRLK ... .., . 2
14 20616 BOLT, 625 X 1.800 HHSH 1/2-20. ... ... .. 1
15 274664 NUT. 1/2-20 REGHXCTRLK .....ccoooe 1
16 180138 SCREW, 3818 X 3.00HHC . ... e B
17 2483 WASHER. 38 1DX1.25D X 07 BELLVIL. ... .. 2
18 1499 NUT, 3/8.16 REGHXCTRLK .. 2
19 324748-880 CONSOLE. $F. FENDER SH!FT 1
20 56235-860 CONSOLE, REAR COVER .. . 1
21 005348 SCREW, 1/4-20 X 80 WAHHTAP ... . .. 15
22 320466-860 DASH. 8F ..o i 1
a3 44811 SCREW, 1/4-20 X .75 WAHHTAR ... . B
24 50352 NUT. 1/4.20 WDFLLK TOPLOCK . . 4
a5 313021.853 GUIDE, HOOD SF & LF, W18, H1d, H15.. . 2
26 180020 SCREW, 1/4-20 X .75 HHC .. o R 2
27 51335 NUT, 1/4-20 WDFLWHIZ-LK ... 2
28 12506 HOOD, SMALL, H-13 . . 1
29 56678 BOLT, 375 X .580 HHSH, 5/16-18 . 1
30 1498 NUT, &/16-18 REGHEXCTRLK S 4
N 180042 SCREW, 114-20 X 175 HHC . ...
32 120392 WABMER, FLAT 281X 863X 065 ............... ... 3
33 300632 BEARING, FLANGED, PLASTIGHOGD ... .. 1
34 311245 WASHER, FLAT 260 X .76 X INSULATE ... . 1
a8 1602 NLIT, 1/4-20 REGHEXCTALK .. . 1
28 310801 ANCHOR, HODDLANYARD . 1
37 121222 PIN, COTTER 090 DIA X .75 LONG.. 1
a8 304784 SPRING. HOOD LATCH ..o e 1
40 302670 LENS, HEADLAMP HOODS ...
41 3014862 FOIL. HEAT REFLECTOR . |
- 336400 PARTS MANUAL ... 1

338416 OPERATOR'S MANUAL (FHENCH)




s

ID:

REF.

MANFRAME.

i

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts othesr than original
equipmaent parts may void your watranty.

0CT 13'98

REF.
FINAL DECK
ASBY. PG,

ALL UNNUMBERED

ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE

7138 No.003 P.1

REPAIR PARTS

~ REF, SEAT
CUSTOMER
ASSEMBLY VIEW

335395 A

Z




ID: 0CT 13’98 7:58 No.0OO3 P.13

F3554-470 CHASSIS & HOOD ASSEMBLY
T T R A e .
KEY# PART# DESCRIPTION ‘ Qrty
78 58367-860 PLATE, SEAT, F5 .SF, LF .. |
79 20807 BOLT, 437 X .156 HHSH, 5/16.18 .2
80 1498 NUT, 5/16-18 REGHEXCTRLK .. .2
81 330463 SPF!ING SEAT 1.50 OD X 225 LONG 2
82 120302 WASHER, FLAT 281 X B3X .085... . . 2
a3 996346 SCREW. 1/4-20 X BO WAHHTAR ... ... . . ... 2
84 M ASSEMBLY, FENDER, F-5, SF, SOFILOF 1
84.1 332423-850 FENDER, F-5.5F SOFLOF.. . 1
84-2 9239 CLEVIS .. 1
84-3 439455 SCREW, 5/16-18 X 56 PHENMA 1
Bd-4 201551 WASHER, 344 IDX 150D X 09 ... 1
84-5 120373 NUT, 5/16.-18 SQUARE .. . - 1
a0 905346 SCREW, 1/4.20 ¥ 50 WAHHTAP ........... 4
81 126358 BOLT, 5/16-18 X 1.00 CARRLN .. . 2
93 55273 NUT, &16-1B WDFLLKLRG, WHIZ o 2
97 53446 PIN, 516-18, HOOD LATCH .......cooon . . 2
98 271184 NUT, §16-18 HEXKERS 2
10 50683 GUIDE, BELT . A
102 41529 NUT, 2/8-18 HXCTRLKJAM .. OO g oo o U
103 271180 NUT, 3/8-16 HEXKEPS ................ 1

* CRDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




I1D: gcT 13498 7i58 No.0O3 P.14

F3554-470 REPAIR PARTS

REF.

CUSTOMER ASSY. PG, K % REF.
(sreemrmwneari:;:u.m.4(ﬁ § \ //j,/_;._ - CHASSIS & HooD b

& HARDWARE}

@
Doy

REF.
CHASSIS & HOOD PG,
{FRONT AXLE~-..
SUPPORT)

{jOTE; ALWAYS USE ORIGINAL EQUIPMENT PARTS ALL UNNUMBERED
wSu of service/replacement parts other than criginal ITEMS ARE INTERCHANGEABLE
vaUPMent parts may void your warranty. WITH OPPOSITE SIDE AnAnTO ||

e

I




ID:

F3554-470
KEY# PART#
1 .
1-1 324915
1-2 §0548
1.3 310368
t-4 36625
15 310867
1-6 327619
17 454866
2 302688
3 180124
4 120382
§ 1499
6 327308
7 383280
8 330021
9 181643
10 845
1h 412349
12 328808
12-1 £7158
i2.2 124926
12-3 56190
13 120382
14 120369
16 327834
18 326602
17 326805
1 45931
12 20864
20 '
20-1 24167
20-2 39829
20-3 314416
20-4 TIRE
34 642
38 36625
a6 40304
a7 180124
38 120354
39 45171

OcTt 13°'98

7:i59 No.003 P.15

STEERING ASSEMBLY

DESCRIFTION

AXLE. FRONT ASBEMBLY, SF, LONG ..
ABBEMBLY, FRONT AXLE, SF, GS ..

BEARING, FLANGE 759 IDX 1.00200X 756

SPINDLE, ASSEMBLY. RM, LONG, SF |
RING, RETEX .57 X .05 TRU 8133-76 ... ..
SPINDLE ASSEMBLY. LH, LONG, 5F ..

ARM ASSEMBLY. 8¢ 4WS, FRONT STEERING .

PIN, SPRING .250 DIA X 1.25 LONG.,
ASSEMBLY, TIE ROD, 19.3Y LONG .
SCREW, 3/8-16 X 1.25 HHC .,

WASHER, REGSPTLK 393 X 68 X 10 Ijllﬁ o

NUT, 3/8-18 REGHXCTRLK ..oy .

GEAR, SECTOR, 8F. 2WS oo '

PLATE 5ECTOR, 8F, 4W8, BLACK

BUSHING, SECTOR, GEAR, SF, 4WS ... .

SCREW, 3/8:24 X 1.60 HHC ... ..
WASHER, FLAT 350 X 1.25X .119
NUT, 8-24 HXCTRLK . ...
DRAG LINK ASSEMBLY, 17.69 LON
BALL JOINT, 3/8 THD, SHORT STUD ...
NUT, 3/8-24 REGHEXJAM ... ... .

DRAG LINK ..

WASHER. REGSPTLK 393 X 88X 10 o

NUT, 3/8-24 REGHEX ........
SHAFT, PIN-STEER. BLACK

BEARING. FLANGE 50 cDX1svoom’ﬁﬁ'jf“”’ -

SCREW, 1/4-20 X .75 (TQ 30-35 FT#) ...

NUT, 1/4:20 WDFL MAG-LOGK oo

RING, RET £ .39 X .04 TRU 513350 . ...
TIRE & RIM, PU15 X B0 X6 ...

VALVE STEM

RIM, WHEEL

BEARING, FLANGE

REFER TO TIRE TREAD PAGE

WASHER, FLAT 785 X131 X 076...... . ...
RING, RETEX .57 X 05 TRU 5183.75 .
HUB CAP, 1.500 1D X 7/8 LONG

SCREW, 3/8-16 X 1.25 HHC |

WASHER, FLAT 406 X 81 X 065,

NUT, 3/8-16 HWDFL WHIZ-LOGK .

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

PO e PI T — =t PO P = PO RTG b b [ b oo BT on P T D b s n ot > o o —n wa

PO N R U

QTy




ID: OCT 13’98 g:00 No.003 P.16

F3554.470 _ REPAIR PARTS

%

REF.
CHASEIB & HODD PG,
FENDER ASM.

AEF. TENGION S8PRING )/
MOWER_!’LNAL ASBY. PG,/
e, 1]

REF. o

REF.

MOWER ORIVE PG -
X GHASSIS & HOOD PG
URSTOP BOLT MAIN FRAME
MNOTE; ALWAYS USE ORIGINAL EQUIPMENT RPARTS ALL UNNUMBERED
Usg of sorvice/replacament parts other than erginal iTEMS ARE INTERCHANGEABLE

L guipment parts may void your warranty. WITH OPPOSITE SIDE darar




ID: OCT 13’98 8:02 No.003 P.21

F3554-470 MOTION DRIVE ASSEMBLY

b -~ . e

KEY# PART# DESCRIPTION QTY
80 49808 BELT GUIDE ..

51 271184 NUT, 5/18-18 HEXKEPS ................. o

52 120393 WASHER, FLAT .344 X .60 X .085. .2

53 1498 NUT, 5/16-18 REGHEXCTRLK .. TR 1

54 331836 ASSEMBLY PEDAL, BRAKE, CLUTCH B 1

86 19676 PIN, CLEVIS 500 DX 4B7LONG ... .coooven, e i

58 2968 WASHER, FLAT 504X 76X 069.... ......... .4

57 331972 SPACER, SLEEVE BaX 82X 1.240 ... A

88 56180 PIN, HAIR .08 DIAX 1 82 LONG ... 1

59 48761 PAD, CLUTCH/BRAKE PEDAL .. 1

80 321969 IDLER ARM BRACKET, THACTION 5F .. i

61 329989 BOLT, 625 X .135 HMEH, 5/16-18 .. 1

62 45602 WASHER FLAT 333X 87X .119.. o

63 1498 NUT, 5/16-18 REGHEXCTRLK .. o

64 327867 SPRING, ¥4 OD X 7.75 % .01 TENSION 1

65 30659 RETAINER, BELT .. . 1

668 38874 PULLEY, IDLER VAL 3.06% 62 . A

&7 45892 BOLT. 3/8-16 X 1.50 CAHHSN Sy

&8 1499 NUT, &8-18 REGHXCTRLK .. A

89 3N78 CLUTCH ROD ASSEMBLY, 268 DIA3.02 / 1

71 326780 SPRING, 8 OD X 2.18 X 055 TENSION .. A

72 323127 BRACKET, BRAKE ROD, BLACK . 1

73 20807 BOLT. 437 X .156 HHSH 1618 ORI | =
74 4230 WASHER, FLAT 328 X 68X 104, .. 1 i
78 1488 NUT, 5116-18 REGHEXCTRLK ... 1
76 323222 BRAKE ROD, RIDER, BLACGK ... L

77 120303 WASHER, FLAT 344X 89X .065.......... . i

78 121222 PIN, COTTER 090 DIA X .75 LONG . 1

70 271184 NUT, 5/16-18 HEXKEPS .. e S 1 N
o] 44108 NUT, 5/18-18 HWDFLCTRUK ... 0

a1 38410 SPRING, 071 X 82X 437 . .. ... . 1

B2 * TIRE & RIM, PU1BXE5 X8 e 2

821 24167 VALVE STEM

82.2 328362 RIM, WHEEL

82.3 TIRE REFER TO TIRE TREAD PAGE

83 52928 KEY, SQUARE . 187 SQUARE X 225 LONG . ... .. .. . 2

B4 642 WASHER, FLAT 7BEX 131X 075 ... ... 4

&8 42815 WASHER, FLAT 785X 153X 07....... . 2

86 36625 RING, RETEX 57 X 08 TRU 5133.75 .. ... é

87 40394 HUB CAP, 1.500 1D X 7/8 LONG .. g

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

13




ID: 0CT 13798 8:03 No.Q03 P.2

F3554-470 REPAIR PARTS

)

\OPTIONAL
SEE BOM

REF,
CHASSIS & HOOD PG.
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacament parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH ORPOSITE SIDE

331639 B

14




ID:

F2554-470

KEY# PART#
5 1]
10 50647
15 138488
20 46708
25 57208
30 BATG7
a5 54980
40 56472
45 35287
] 314889
&5 300303
80 42258
85 47445
70 46704

. 75 57444
80 320031
86 274707
90 308459
o6 50807
100 325547
105 ap7422
* SEE ENGINE MANUAL

OCT 13798

8:04 No.0O03 P.23

ENGINE & CONTROL ASSEMBLY

DESCRIPTION
ENGINE, 10-12HP. B&S, 3A ..

SCREW, 3/8-16 X 1.25 WAHHTAPR. BLACK . .. .

WASHER, EXLK 384X 89X .04 . . ... .. ... ..

CGASKET, MUFFLER ..................
MUFFLER.-DOMESTIC/EXPORT

SHIELD. HEAT. FOR ROUND MUFFLER . .

SCREW, 5/18-18 X 3.50 HHC ..
DEFLECTOR SIDE OUT (BSEEE
SCREW, #8-32 X .38 HHWATAP ..

TANK, FUEL, ¥ GALLON, CLEAR ..

SCREW, 26X .75 X 51 HHWA,
TUBING, .25 X 50 X BULK GAS
CLAMP. HOSE SCREW TYPE ..

CAP, GAS 1-1/2-7 THD, BLACK ..

TIE, CABLE BLAGK NYLON, 5,62 LONG ."f'.'f, o

THROTTLE CONTROL ..
SCREW, 10-24 X .50 WAHHMA
NUT, #10-24 HXHONYLK ..........

KNOB, ROUND THROTTLE, BLAGK ... .........
QIL DRAIN VALVE ORTUBE ... ... . ...

CAP OR PLUG FOR OIL DRAIN

ROUND ..o ..

573)

PLASTIM '
LINE..

bt A PO R ot ot ok DI ot B o Dn o A st b e o B s

QTy

16




ID: ocT 13'98 2:04 No.0O3 P.24

REPAIR PARTS

. REF,
KEY w22
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than origina ITEMS ARE INTERCHANGEABLE
aquipment parts may void your warranty, WITH QPPOSITE SIDE 330945 B

16




ID: OcT 13’98 8:05 No.003 P.25

F3554-470 PRE-PAINTED DECK ASSEMBLY
m
KEY# PART# DESCRIPTION aty
3 425106 B9° DECK RIT oo 1
2 326205 BAR, SKID ..ot e 1
8 126218 BOLT, 5/18-18 X .75 CARRLN 2
4 271184 NUT, 6/18-18 HEXKEPS ... ... 2
) 57318 GUIDE., BELT 5N&-18 THD ........ o
6 1498 NUT, 8/16.18 REGHEXCTRLK ...... o1
7 313928 BRACKET, CHUTE BLACK, 853 ... 0
8 180073 SCREW, 5/16-18 X 5O HHC ... e L 2
o 1498 NUT, 5/16-18 REGHEXCTRUK ... ... . 2
10 313020 LIFT BRACKET, REAR. RH, BLACK, 853... U
11 180077 SCREW, 5118-18 X .75 HHC .. et e 2
12 120883 WASHER, FLAT 344 ¥ 59)( oas 2
13 1408 NUT, §/16-18 REGHEXCTALK .. e B
14 0667 BRACKET, DECK. LIFT REAR, LH BLAGK ........... 1
15 180077 SCREW, 6/16-18 X .75 HHC .. PR
16 120383 WASHER. FLAT .344 X .69 X .05 .. B
17 1498 NUT, /1618 REGHEXCTRLK ... ... 2
18 3158302 BRACKET, IDLER SUPPORT ... ... 1
19 300345 SCREW, 6MB-18 X138 WAHHTAR ... .. .1
20 120393 WASHER, FLAY 344 X 69 X 065, 1
21 1498 NUT, 6M16-18 REGHEXCTRLK ... ... ... . 1
22 56424 QUILL ASSEMBLY . 36/39/40/43 ........... .. ... 2
221 86425 SHAFT/SADDLE 38" ..o e . 1
ag-2 49562 BEARING. BALL 6203-24A-C3 ARMORED ... {
22-3 50616 DUST SHIELD oo eeeeeeeveieeee o 1
2.4 55547 QUILL CASTING (1048) .. 1
226 40582 BEARING. BALL 8203- 2AA-03 ARMORED L
228 50818 SPACER, SLEEVE, 669X BEX 3797 ..o 1
227 51449 SPACER, SLEEVE, 672X 93 X 438 ... . AT
ae-8 313808 PULLEY ASSEMBLY .....cooevovciiivenoecee e 1
22.9 56365 WASHER, SPECIAL QUILL. ... .. R H
22.10 1282 NUT, 7/18-20 WDFLLK e A
23 36408 BCREW, 5/16-18 X .76 WAHHTAP 7
24 31256286 LIFT. SUPPORT, FRONT DECK... L
25 1BOO77 SCREW, 5/16-18 X .76 HHO . 4
28 1408 NUT. 5/16-18 REGHEXCTRLK .. ]
27 58805 BRACKET. LINK DECK FRONT 3
28 58247 NUT. ADJUST oo 2
20 180079 SCREW, 5/16-1B X 10D HMO ... ... .. 2
a0 1498 WNUT, 5/16-18 REGHEXCTRLK ... .. ... 2
N 312477 WHEEL BRACKET, LH, BLACK ................. o
32 180077 SCREW, 5/16-18 X .75 HKC .......... . .3
3 1498 NUT, 5/16-18 REGREXCTRLK «
34 300102 WHEEL BRAGKET. RH ..o 1
35 180077 SCREW, 8/18-18 X 78 HHC .......... .3
38 1498 NUT, 8/16-18 REGHEXCTRLK |
a7 308069 BLADE, 18.5 STD-LIFT, BLACK. 863 ... ... . 2
a8 2483 WABHER, 38 IDX 126D X OYBELLVIL ... ... .8
39 39573 SCREW, 3/8-24 X 1.00 NYLHHG ... ... 2
40 0401 HRACKET, IDLER ARMBRAKE ... ... 1
40-1 D040 IDLER ARM 36, 38,39, & 458D ... . 1
40-2 306073 BRAKE PAD - HARD-NF348 (X.31) ... . 1
40-3 41601 RIVET. OVEET 187 DIA X 50 LONG ........ . &
43 300180 BOLT 50X 1.88 MHSH, 3/8-16 .. .. ... . 1
42 906416 WASHER, FLAY 391 X 100X i25......... . ... 1
43 48171 NUT, 3/8-16 HWDFL WHIZ-LOCK ... ... i
44 326240 BRACKET, EXTENSION IDLER 1
45 180077 SCREW, 5/16.18 X .75 HHC ..., 1
46 1488 NUT, 5§/16-18 REGHEXCTHLK ... 1
47 180020 SCREW, 1/4.20 X 75 HHG ... 1
48 1802 NUT. 1/4.20 REGHEXCTHLK " A
49 121954 SCREW, 1/4-20 X 2.00 HHC . |
50 271172 NUT, 1/4-20 REGHEXKEPS 2
51 803247 ASSEMBLY. BLADE BRAKE, 36, 39.45.. ... . . 1
511 303246 BRAKEARM .. ... i
512 306873 BRAKE PAD - HARD-NF343 (X- 31) ¥
51-3 135624 RIVET, TRSET 185 DIA X .41 LONG . 2
52 180077 SCREW, 6/18.18 X .78 HHG .. . 1
83 120303 WASHER, FLAT 244 X 685 X 065 !
54 1408 NUT, 5/16-18 REGHEXCTRLK .......... . !
65 300316 ROD. BRAKE RELEASE, 14 7, 36" DECK 3
86 1802 NUT, 1/4-20 REGHEXCTRLK . )

17




ID: OCT 13°88 8:05 Mo.003 P.26

£E3554.470 REPAIR PARTS

REE.
ENGINE DRIVE
SHAFT ..o

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE ag
equipment parts may void your warranty. WITH OPPOSITE SIDE 33206 8

AR




F3554-470

KEY#

[ PPN T, O, - S, QYT S G S L
COEINMAL @M —O

Lo BN NS ]
OB R -

K
~

PART#

328458
58306
8260
1848
310328
57326
120382
120377
322064
326256
300680
328257
180077
120393
1488
3026811
23783
1499
57818
314975
334908
328034
120383
433148
180128
1498
332179

s

DESCRIPTION

SUB ASSEMBLY DECK, 8F. 39" 8D ..o

ROD, DECK HITCH ..

PIN. HAIR .04 DIA X 1.66 LONG .

RETAINER, BELT ..

PULLEY, IDLER BFF 4.00 WIDE FLANGE ..
BOLT. 3/8-16 X 2.00 CARRSN ... .
WASHER, REGSPTLK .393 X 68 X .10

NUT, 3/8.46 REGHX .

SPRING 75 X 8.4 X105 TENSION ..o
SPRING, .75 X 10.0 X .108 TENSION ., e
BELT, V5L, 77.75. KEVLAR .occooooecor
GUARD, BELT LH, PLASTIC ... s
SCREW, 5M6-18 X .75 HHC ...
WASHER, FLAT .344 X 69 X 085 .
NUT, 5/16-18 REGHEXCTRLK .. T
GAUGE WHEEL, FURG, 5.00 OD X 138 WD
BOLT, 500 X 1.390 RHSH, 3/8-16 .............. ..
NUT. &/8-16 REGHXCTRLK . .
CHUTE DEFLECTOR. 38", 39", 45" . Cee e
SPRING, TORSION CHUTE DEFLECTOR ... ...
KIT FOR 57317 PIVOT ROD . .
PULLEY, ENGINE, VAL, 4.00 OFFSET ..
WASHER, REGSPTLK 450 X 78 X 12 . .
SCREW, 7/16-20 X 4 25 MHC. BLACK ... ... ...
SCREW, 3/8-16 X 1.76 HHC . .

NUT, 3/8.16 REGHXCTRLK .. e
GAP. PUSH ON. FOR DIA 250 ROD ... . ..

OCT 13'98 8:06 No.003 P.27

FINAL DECK ASSEMBLY

QTy

I R Y VR XL T SN

- D o .

143




ID:

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacemant parts other than original
equipment parts may volid your warranty.

0CT 13’98 8:06 No.0Q03 P.28

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEARLE

WITH OPPOSITE SIDE

3316649 €

20




ID: OcT 13798 8:07 No.003 P.29

F3554-470 ELECTRICAL ASSEMBLY
KEY# PART# DESCRIPTION QTyY
1 331739 WIRE HARNESS, SF, 8-12HP. B&AS ... .. . .}
2 41482 PRESS CLIP, 1,380 LONG 2565 1D .. .2
3 303064 ASSEMBLY. LIGHT WIRE-1/4 TURN . B
4 52672 BULB, READLAMP. ., 2
s 57444 TIE, CABLE BLACK NVLDN BEaLONG 1
6 41482 PRESS CLIP, 1.380 LONG 2881D oo 2
] 327354 SWITCHJGN!TIDN & LIGHTS DELTA v 1
10 327352 NLUIT, 6/8-8ACME DELTA FORBOOT oo 1
1" Iz7350 KEY IGNITION (oo 1
12 67476 SWITCH, SCREW MOUNT, DP, NG, NO BLACK . 2
13 300302 ggﬂgw #10 X 60 HHTAPPS‘T’ BLACK .. T
14 53716 LENCID it o
18 187745 SCREW. 1/4-20 X .75 HXSEMMA LR
18 1084 WASHER, FLAT 281 X 1.00X 083.,......... A
17 1502 NUT, 1/4-20 REGHEXCTRLK ..ooovcvviiie Y-
18 271172 NUT, 1/4-20 REGHEXKERS .. . e . 1
19 271187 NUT, 5/16-24 HKEPS .............. 2
20 58511 WIRE, GROUND, 128", o
21 271184 NUT, §/16-18 HEXKEPS ... 1
22 57547 SWITCH. SBAT oo 1
23 160505 SCREW, 1/4-20 X .38 PHENHMA . -
24 92803 BATTERY, 12V, MAINTENANCE FR 1
25 320175 BATTERY BRACKET ......ccccoovvivinn, 1
26 285346 SCREW, 174-20 X .50 WAHHTAP .. o
27 187745 SCREW, 1/4-20 X .76 HXSEMMA ... S R
28 1802 NUT, 1/4-20 REGHEXCTRLK ....ocooovcev 1
29 180020 SCREW, 1/4-20X 75 HRC ..o o . 2
a0 271172 NUT, 1/4-20 REGHEXKEPS ... . . z
31 302051 FUSE, SPADE TYPE, 32V, 15A
32 9149 BRACKET, CABLE RETAINER ... 1
33 57444 TIE, CABLE BLACK NYLON, 5.62 LONG . 1
34 308201 INSULATOR BATTERY 80OT .. L A
as 124818 NUT, 1/4.20 REGHXJAM .. ... . 1

SCHEMATIC DRAWING
Ao + - BLALK
| — %5 31116~ o Ji1v gogo

BATERY %c LTI I{} ctoun
T T sowmv ‘(} :;:1 :c:m
[ ] 1 R

T U —

O]
YELLoN
muz,'wrr:@ I
ow | ‘ Mo
T 1] () w__|
DEGK SWILH StamT g S SR
BACK }“. .
,,,,, — B
HC
SEAT SWiTE ©
GATON SWITSH 377344
POSITION {8 (MILiR|S
QOFF s
RUN/LIGHT el |
RUN
Jack [ WK A A START e
T -tD BLALK HEABLIGHTS
-




F3554-470

402700
402701
305603
307276
307277
326687
402869
311394
331013
402214
402702

O Ln B GO PO s

= |
- O

KEY# PART#

8:07 No.C0O0O3 P.30

OcT 13'98

s

REPAIR PARTS

DESCRIPTION QTyY

DECAL. CAUTION, DECK. LH . . .
DECAL. CAUTION, DECK, RH ... .
PAD, 18 X 8 FOAM MHOOD
PAD, 15 X 7 FOAM HOOD} . ... ... e
PAD, 12 X4 FOAMHOOD ... .. ... .. ... ...
DECAL, DASH, EXPORT .............. ST —
DECAL, CONSOLE, SYMBOLIC, CAUTION
DECAL, SHIFT REVERSE/NEUTRAL ...

DECAL, SHIFTER POSITION
DECAL, MEIGHT ADJUST

PO S

- 4 s s

335400 A.




ID: acT 13798 8:08 No.003 FP.31

DECAL ASSEMBLY

. KEY# PART# DESCRIPTION Qary
1 322699 DECAL. TAPE, H13, 8MIL, VINYL . . 1
2 308402 FOIL, LENS, HOOD REFLECTOR )
3 314208 NAMEPLATE 12/88, WHITE ... ... . . . 2

335948 A

.y,
(s




F3554-470

>

PART#

304314
330810
831424
120303
120638
180077
331322
301413
456378

s " C ° s

LI

0CT 13’98

8:09 No.003 P.32

CUSTOMER ASSEMBLY

DESCRIPTION

SEAT, MICHIGAN GEN. W/ISWITCH HOLE ..
STEERING WHEEL.... ...

PARTS BAG, ASSEMBLY SEAT/STEER .

WASHER, FLAT 344 X 60X 085... 0
WABHER, HVEBPTLK 328X 80X 08 ... ..cccooooov .
SCREW, BB 18X 75 HHG ... .. L.
COVER. S8TEERING SHAFT ...

SPACER, STEERING SHAFT ... i

PIN. SPRING 250 DIA X 2.00 LONG ... . ..

arTy

P

—_ s

24




3

53554-470

ID:

OCT 13°98

8:10 No.003 P.33

TIRE TREAD PAGE

TIRE SIZE

11X400-5
13X500-6
15 X8.00-6

16 X4.80-8
16 X6.50-8

18 X6.50-8
18X 8.50-8
18 X8.50-8

20X 8.00-8
20X 10.00-8
20 X 10.00 - 10

23X 9.50-12

HAH

42295
41060
39830

41081
319683
41106
319685
58276

55893

53655

“B”

319679
319680
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

iicn

301140

57164

319689

TREAD PATTERNS

el Taty S

EID L1

313952

314539

313950

314584

313654

314370

éiES'

331606

RIGYARN )

L PN




ID: OcT 13’98 8:10 No.003 P.34

F3554-470 . ACCESSORIES

Con”téct the dealer where your tractor was purchased for the available accessories. If you

are unable to contact the dealer, write to the address on the warranty page of your
Operator's Manual..

STANDARD LAWN TRACTOR

Mode) ¥ 5708-13
Grass Collector for 39" decks mofer:,#57,lﬁ'°:9.. Deck
For heavy duty grass collection uiching Kit ( eck)

order Model # 5709-10 Alr Assist

Model # 5648-16
Tow behind Lawn Sweeper for
Grass and leaves

Model #5661-09
42" Snowblade - Fits 36", 38", 39", & 45"

Model # 5579-00
Tire Chains - 18" x 8.50" tires

OTHER ACCESSORIES

Model Description

5872-01 Wheel Weights - Front » 1 pr. w/mtg. hdw. - Fits 15" tires
5673-02 Wheet Welghts - Rear + 1 pr, w/mtg. hdw, - Bits 18" & 20" tires
306932 39" High I1ift blade for bagging or side discharge (requires 2)

326160 39" Mulching blade (requires 2)

o




